[PORT OF BROWNSVILLE 0.5 MGD WASTEWATER TREATMENT PLAN'Ij

N:\Project\TX2307\500_PS&E\PlanSet01\Dgn\Fina\COVERSHEET-WTP-(22X34).dgn

3:51:16 PM
11/13/2024
alina:

js:

PORT OF BROWNSVILLE

0.5 MGD FISHING HARBOR

WASTEWATER TREATM

A v :::y”:%‘
This document is released for bidding "letting" on W E = \\ X 4
01/06/2025 under the authority of Daniel - -

Christodoss, Phd, PE, TBPE Registration No.
86016.

ST
"‘/\E:S"..“"."'. i
. N,

Zi s * )
7 o)

22 SOOPOOROR PPN 3o

f, Daniel Christodoss, PhD §

’-:-:---------u-------n-u-n---:--

GG/ CENSE,
a0 PORTE ~vyv
01 06. 2025 BROWNSVILLE

the port that works

PORT OF BROWNSVILLE BOARD

PORT DIRECTOR & CEO WILLIAM DIETRICH
CHAIRMAN ESTEBAN GUERRA
VICE CHAIRMAN SERGIO TITO LOPEZ
[...]
D DEEP, DIFFUSER s FLOOR SINK, FAR LOW PRESSURE AIR POL  POLISH STOR  STORAGE f bide
APC  ACCESCPANEL DB DUCT BANK, DECIBEL, DRY BULB L . LS Low PRESSURE SODIUM POS  POSITIVE, POSITION STR STRUCTURAL, STRAIGHT 1. THESE ABBREVIATIONS APPLY under the authority of:
APRX  APPROXIMATE DBA DEFORMED BAR ANCHOR I8 EQQTING, FITTING [R LONG RADIU PP POLYPROPYLENE, POWER POLE SUB  SUBSTITUTE TO THE DANIEL CHRISTODOSS
APVD  APPROVED DBL DOUBLE FUR,  EURRED, FURRING LT LEFT PRC_ POINT OF REVERSE CURVATURE SUC SUCTION CONTRACT DRAWINGS.
ARCH  ARCHITECTURAL DC DIRECT CURRENT FURN  EURNITURE, Lo TR ED PREF  PREFINISHED SUSP  SUSPENDED 2. LISTING OF ABBREVIATIONS P.E. 86016 ON
ASSY  ASSEMBLY DEG  DEGREE EUT EUTURE oy (TG  LIGHTING PREFAB PREFABRICATED SWD  SIDEWATER DEPTH LR ESREV, 01/06/2025
AT AMP TRIP DEGC  DEGREE CENTIGRADE Y FIELD WELD. FIRE WALL LTL LINTEL PRELIM PRELIMINARY sy SQUARE YARD DO O MRy AL <D . B
ATC ACOUSTICAL TILE CEILING DEGF  DEGREE FAHRENHEIT FWw  FIELD WELD, T = ERELIM  PRELIMIN Svu - svwsoL Itis not to be used for
AM ATMOSPHERE BEMO  DEMOLIION FURNISHED WITH EQUIPMENT Lv LOW VOLTAGE PRES  PRESSURE SYMM  SYMMETRIC. THE CONTRACT DRAWINGS. onstruction.
AUTO  AUTOMATIC DEP DEPRESSED EWE, EURNISH LVR  LOUVER PRI PRIMARY. SYN  SYNTHETIC 3. ABBREVIATIONS SHOWN ON
; M A N TS DA NUoe
LIGHTWE
N(EB NEQXEE DI DROP INLET, DUCTILE IRON G GRILLE, GROUND, bWE LOW WATER LEVEL PS PIPE SUPPORT T&B TOP AND BOTTOM Ve VARIATIONS OF THE WORD.
AWG  AMERICAN WIRE GAGE DIA DIAMETER GENERAL (DWG DISCIPLINE) PSF POUNDS PER SQUARE FOOT T6G  TONGUEAND GROO FOR EXAMPLE, "MOD" MAY
AWT ACOUSTICAL WALL TILE DIAG DIAGONAL, DIAGRAM GA GAGE (METAL THICKNESS) M MECHANICAL (DWG DISCIPLINE) Bef EOUNDS PER SaUARE N T TILE, TR R0 AR O L o
DIFF DI T ERENTIAL, DIFFERENCE AT MA MIXED AIR PSIA  POUNDS PER SQUARE INCH ABSOLUTE | TA ;OILEE KGCESSORY, TEMP e O " MAY MEAN
iy DUCTILE IRON P MACH PSIG  POUNDS PER SQU ; _
BAL BACANCE Bl DIMENSION GB GRAB BAR, GRADE BREAK MAINT  MAINTENANCE PST  PRESTRESSED TBM  TEMBORARY BENCHMARK INCLUDED OR INCLUDING;
BBD BULLETIN BOARD DISCH  DISCHARGE GG GROOVED COUPLING MAN  MANUAL PT POINT, POINT OF TANGENCY TCE  TEMPORARY CONSTRUCTION "REINF" MAY MEAN EITHER
BC BASE CABINET, BOTTOM CHORD, DIST DISTANCE, DISTRIBUTION GD GUARD MATL  MATERIAL ETn PaRTITION EASEMENT N ORGE Ob REINFOROING.
BOLT CENTER, BOLT CIRCLE DIV DIVISION GEN GENERAL RRUPTER MAX MAXIMUM PV PLUG VALVE TEF TROWELED E POXY FLOORING 4. SCREENING OR SHADING OF
BD BOARD DL DEAD LOAD GFCl  GROUND FAULT CIRCUIT INTE MB MAGHINE BOLT EVe P ALY L oRIDE TEMP  TEMPORARY. - SOREENING OR SHADING OF
BE BOTH ENDS, BELL END DMJ DOUBLE MECHANICAL JOINT GFMU  GROUND FACE MASONRY UNIT MBR  MEMBER BVGT  DQUVINYL TENP TEMEOR W
BF BOTH FACES, BOTTOM FACE, DMPF  DAMP PROOFING GG GUTTER GRADE Me MECHANICAL CONTRACTOR, v POTAN R WATER THK  THICK EXISTING COMPONENTS OR TO L x
BLIND FLANGE, BOARD FEET DN DOWN N, DITTO gﬂ SEES?SVED JOINT . Mg;grég:g@égggﬁéme PWD PLnggg WEB JoIST ;nsESH ;nggﬂéﬂ_D DE-EMPHASIZE PROPOSED 1
DO DISSOLVED OXYGEN, M PWJ PLYW
EE&JM SKCUMII\INC?US DP DEPTH GLB GLASS BLOCK MCJ MASONRY CONTROL JOINT Pz PIEZOMETER TKBD TACK BOARD ANK IMPROVEEAE_g‘;SDE?/VIgSELIGHT ] Lu I_ 7))
BL BASE LINE DPDT  DOUBLE POLE, DOUBLE THROW GND  GROUND MDMJ  MODIFIED DOUBLE MECHANICAL JOINT TOB™  TOP OF BOLT, TOP OF BANK, SELECTE . N - >
BLDG BUILDING DPST DOUBLE POLE, SINGLE THROW GP GUY POLE MECH MECHANICAL Q RATE OF FLOW TOP OF BEA CONCRETE REFER TO CONTEXT OF EACH > o
BLK BLOCK DR DRAIN, DIMENSION RATIO GR GRADE MED  MEDIUM QT QUARRY TILE TOC  TOP OF CURB, Mo oF DRAWING FOR USAGE. O < <|©
BLKG BLOCKING DS DOWN SPOUT GRTG ~ GRATING MFR MANUFACTURER QTR QUARTER TOD TOP OF DUCT 7)) =
BM BENCHMARK, BEAM DT DOUBLE TEE, DRIP TRAP ASSEMBLY GSB GYPSUM SHEATHING BOARD MH MANHOLE, METAL HALIDE QTY QUANTITY TOF TOP OF FOOTING m 1 <
BOC BACK OF CURB DUP DUPLICATE GT GREASE TRAP MIN MINIMUM QUAL  QUALITY TOG TOP OF GRATING LEDGER Z o
BOD BOTTOM OF DUCT DWG DRAWING GVL GRAVEL MIR MIRROR TOL TOLERANCE, TOP OF D: Lu >
BOG BOTTOM OF GRILLE DWL DOWEL GV&B GATE VALVE AND BOX MISC MISCELLANEOUS R&R REMOVE AND REPLACE TOM TOP OF MASON ; w
BOL BOTTOM OF LOUVER DWR DRAWER GWB  GYPSUM WALLBOARD MJ MECHANICAL JOINT R&S REMOVE AND SALVAGE ToP  TOPOFPLATE < = - v
BOP BOTTOM OF PIPE GYP GYPSUM HARDBOARD ML MIXED LIQUOR R RADIUS, REGISTER, RISER TOPO  TOPOGRAPHY O T
BOR BOTTOM OF REGISTER E EAST, ELECTRICAL (DWG DISCIPLINE) MLO MAIN LUGS ONLY RA RETURN AIR TOS TOP OF SLAB, TOP OF STEEL 9] Zloa
BOT BOTTOM EA EACH, EXHAUST AR H HIGH MMB MEMBRANE RAS RETURN ACTIVATED SLUDGE W TOP OF WALL POLE. o s
BOU BOTTOM OF UNIT EC ELECTRIGAL CONTRACTOR HB HOSE BIB MO MASONRY OPENING RB RESILIENT BASE, ROCK BERM P TOILET PARTITION, TELEPHONE 0] < &
BP BASE PLATE ECC ECCENTRIC HBD  HARDBOARD MOD  MODULAR, MODIFY RCP_ REINFORCED CONCRETE PIPE JOE PLATE, TRAP PRIMET m S
BRG BEARING ED EQUIPMENT DRAIN HC HANDICAPPED, HOLLOW CORE, MBN  MONUMENT RCP,  RENFORCED TPD TOLET PAPE > =
BRGP  BEARING PLATE EDB ELECTRICAL DUCT BANK HORIZONTAL CURVE MPT MALE PIPE THREAD RD ROOF DRAIN PG TOPPING n = e 2
BRKT ~ BRACKET EE EACH END HC HORIZONTAL CENTERLINE MRGWB MOISTURE RESISTANT REC RECESS TR TRANSOM
BS BOTH SIDES EF EACH FACE HDD  HORIZONTAL DIRECTIONAL DRILLING N PSUN \WALL BOARD REGD  RECENED TRANS  TRANSITION O I O <X
BTU BRITISH THERMAL UNIT EFF EFFLUENT, EFFICIENCY HDG  HOT DIPPED GALVANIZED MS MOP SINK RECE  RECEANGULAR TRD ~  TRENGH o o
BTW BETWEEN EHH ELECTRICAL HANDHOLE HDR ~ HEADER MSL MEAN SEA LEVEL RED REDUCER TS THICKENED SLU HEORN 4
BTWLD  BUTT WELD EIFS EXTERIOR INSULATION & HDW  HARDWARE ¥ MEUNT REF REFERENCE Ve TYPICAL - 2 o
BELL UP. BUILT UP FINISH SYSTEM HEX HEXAGONAL MU MASONRY UNIT REINF  REINFORCING NAL oY LL E L
BUR BUILT-UP ROOFING EJ EXPANSION JOINT HGR  HANGER MULL  MULLION REM  REMOVE U URINAL =lo
BV BALL VALVE EL ELBOW, ELEVATION HH HANDHOLE MV MEDIUM VOLTAGE REQD  REQUIRED UG UNDER ®) 0
BW BOTH WAYS, BACKWASH (SLUDGE) ELEC ELECTRICAL HID HIGH INTENSITY DISCHARGE VA D R ASE Resiy EE%\LIENTG . oo N .
' EMBD EMBE
BYP BYPASS EMER  EMERGENCY HORIZ  HORIZONTAL N NORTH, NEUTRAL REV REVISION, REVERSE UNO  UNLESS NOTED OTHERWISE (al (@)
CTOC CENTER TO CENTER EMH ELECTRICAL MANHOLE HP HIGH POINT, HORSEPOWER NA NOT APPLICABLE RF RESILIENT FLOORING UTIL UTILITY *
C&G CURB & GUTTER ENCL  ENCLOSURE HPC  HORIZONTAL POINT OF CURVATURE NAT NATURAL RFG ROOFIN VELOGITY. VOLT 24
é CHANNEL SHAPE, CENTIGRAD ENGR  ENGINEER HPS  HIGH PRESSURE SODIUM NG NORMALLY CLOSED RFL REFLECTED REFLECTOR vA VENT, VELOCITY, )
CONDUIT, CIVIL (DRAWING DISCIPLINE) ENTR  ENTRANCE HPT  HORIZONTAL POINT OF TANGENCY NEG  NEGATIVE RGH  ROUGH v VoLT M 7k ..4
CAB CABINET EOP EDGE OF PAVEMENT HR HOSE REEL, HOUR NF NEAR FACE, NON-FUSED RGS RIGID GALVANIZED STEEL VAC N ARIABLE grrecrreenceace Y
CAP CAPACITY EQ EQUAL HS HEADED STUD, HIGH STRENGTH NFV NOT FIELD VERIFIED RGS-PVC PVC COATED RGS VAR VARNISH VARIWBLE, 4 Daniel Christodoss, PhD s
§ CAT CATALOG EQUIP  EQUIPMENT HSS  HOLLOW STRUCTURAL SHAPE NIC NOT IN CONTRACT RH RELIEF HOOD, RIGHT HAND, VOLT AUPERES REACTIVE /) -’
3 CAV CAVITY EQUIV  EQUIVALENT e HT HEIGHT NO NORMALLY OPEN, NUMBER RELATIVE HOMIDITY VB VAPOR BARRIER, , T CNCRNR RS
5 ES EACH SIDE, EQUAL SP, , NOM NOMINAL RL REQUIR . —
§ ch:B CONCRETE BLOCK EMERGENCY SHOWER Hv HIGH VOLTAGE NPS  NOMINAL PIPE SIZE RLFA  RELIEF AR Ve VR A R N TILE, O"pp-_ 86016 Q’/ PORT® ~Yyr
- CCW COUNTER CLOCKWISE ESEW  EMERGENCY SHOWER AND EYE WASH | HVAC ~ HEATING, VENTILATION & NPW  NON-POTABLE WATER RND ROUND vCT VERTICAL OSITION TEE VO ¢ 0 4 BROWNSVILLE
2 CDF CONTROLLED DENSITY F EST ESTIMATE AIR CONDITIONING NPT NATIONAL PIPE THREAD RNG RUNNING VEL vHoal? 5% /CENS?’ ) BROWNSVIL
5 CE CONCRETE EDGE, GLARIFIED EFFLUENT | EW EEVERACE Wagk <" PWE  HIGHWATER LEVEL NS NEARSIDE & Row  Rorardeane VENT  VENTILATION ‘é:?s' LTI I TLON Q\,‘ the port that works
£ EER SEFB{QMAEET (FOOT) EWC ELI%CTRICYWé\/_'\FCEE g/s?ccl)zLER \Z(D EEQ?ZAUCL\I(CC LES PER SECOND NWL NORMAL WATER LEVEL EEM E/I_E\}I/-ORIE)UP'\FEI)ONS PER MINUTE xERT xgsggﬁt GRAIN \\‘/ ‘O{\JAL E’P’
g EWEF  EACHWA ) LS
‘ 8IE|II_:R CHAMFER — oHING EWTB  EACH WAY. TOP AND BOTTOM INSTRUMENTATION (DWG DISCIPLINE) 0700 OUT-TO-OUT R RAW SBNVAGE VIE VERIFY IN FIELD
2 CHBD  CHALKBOARD EXC EXCAVATION ID INSIDE DIAMETER, INTERIOR DIMENSION N OUTSIDE AR, OVERALL RSG ROUNE SIS A TE VIN VINYL
b CHD CHOR EXH EXHAUST I INGERT ELEVATION oc ON CENTER evice |RSP ROCK SLOPE PROTECTION VS~ VERSES VAPOR SEAL )
g EXST EXISTING OVER CURRENT PROTECTION D
: g 882@‘ RLET O HANDHOLE EXP EXPANSION, EXPOSED IH INTAKE HOOD O8™°  OUTaISE SAMETER RVT RESILIENT VINYL TILE VPC VERTICAL POINT OF CURVATURE
| o Gpirvemewiuguer (BT SORETENLormeon | e e wo | AR VI T
SIDE FACE, OFFICE FURNISH RWL X i
2 CIPB CONCRETE INTERLOCKING INC  INCLUDE, INCANDESCENT oF ORI ' RY READY VIR VENT THROUGH ROOF
E PAVER BALLAST F&B FACE & BYPASS 0G ORIGINAL GROUND T TR B
5 CIRC  CIRCULATION, CIRCULAR EIOF  FACE TOFACE R NN TATION OH . QVERHEAD S SOUTH, SINK, STRUCTURAL (DWG) VWG VINYL WALL COVERING 01- 06- 2025
£ 8|J<T 8%’%%';.’?“(3“0"‘ o B Firnsoaad INTO" INTERIGRON RSECTION oPp OPPOSITE gﬁMU gOUND ABSORBING MASONRY UNIT w/ WITH TEXAS BOARD OF PROFESSIONAL ENGINEERS #: F-4440)
Z CL CENTERLINE, CLASS, CLOSE FBD FIBERBOARD INT INTERIOR, INTERSECTION gEF  SEEARIAE Sam SOUND AB Wi WiH Ut D e e
gl CLG CEILING * £sc FIBERGLASS INUR INTERMEDIATE, OR QUTSIDE RADIUS SB SPLASH BLOCK, SODIUM BISULFITE W WATT, WEST, WIDE, WINDOW, WIRE,
g CLJ CONTROL JOINT FBI BOARD FOOT MEASURE Ig\s/ R e SiZE ORD OVERFLOW ROOF DRAIN e SOLID CORE, SGU WIDE FLANGE BEAM, POTABLE SURVEY BY
8 ORIG RI SCHEDULE
¢ SLKG  CAULKING FC FLUSHING CONNECTION, IPT INTERNAL PIPE THREAD a3 SnEaA SCH-\  SCHEDULE. Was  WAATER LN D SLUDGE B e ey
g CMH COMMUNICATION MANHOLE FERRIC CHLORIDE IR INSIDE RADIUS OVFL  OVERFLOW e SCHEMA wa A A
g CMP  CORRUGATED METAL PIPE FGA FLANGED COUPLING ADAPTER IRR IRRIGATION QVHG  OVERHANG SE STEEL/ALUMINUM EDGE WC WATER CLOSET, WATER COLUMN CHECKED BY | ac Tvisr2004
2 CMU  CONCRETE MASONRY UNIT FD FLOOR DRAIN IS0 ISOMETRIC 0z OUNCE SEC_ SECONDARY, SECONDS WD  WOOD, WIDTH
4 lole) CLEAN OUT, CONCRETE OPENING FDC FLEXIBLE DUCT CONNECTION 0B JUNCTION BOX SES;  SECOND/ we WIDE FLANGE WASH FOUNTAIN oo 57 o s a0ar
g coL COLUMN EDTN FOUNDATION CT  JUNCTION SEP SEPARATE WG WIRE GLASS, WATER GAGE, WEIR GATE
£ COM _~ COMMON FDR FEEDER N3 JOINT FILLER SF SQUARE FOOT WH WALL HYDRANT, WEEP HOLE REVIEWED BY] oC bvis/200e
8 COMB  COMBINATION FE FLANGED END CHER CABINET JST  JOIST SG SHEET GLASS, SEALANT GROOVE | oo W/ WROUGHT IRON SonE
LIDE GA -
& COMM  COMMUNICATION FES FLARED END SECTION JT JOINT S { —
s+ Z
a8 g3 NUMBER 7
o8
YSEL
nIg s
5EBZ



Hammoud, Feda
Text Box
This document is released for the purpose of bidding under the authority of: DANIEL CHRISTODOSS P.E. 86016 ON 01/06/2025
It is not to be used for construction. 

Hammoud, Feda
Stamp

Hammoud, Feda
Stamp

Hammoud, Feda
Typewriter
01-06-2025


N:\Project\TX2307\500_PS&E\PlanSet01\Dgn\Fina\BND_WWTP-FLOW DIAGRAM 22X34).dgn

1/13/2024

3:51:23 PM
jsalinas

RAW LIFT
WASTEWATER  STATION

CONVEYED TO LANDFILL

EFFLUENT

GRIT REMOVAL
CONTAINER

SCREENING

O

GRIT REMOVAL

<D

OIL & WATER SEPARATOR

Qp= 0.50MGD
Q= MGD

BOD= 300mg/L
TSS= 175mg/L
NH,= 75 mg/L

INFLUENT LIFT STATION

HEADWORKS

AEROBIC

v

DE-CHLORINATION
(FROM LIFT STATION)

CHLORINE
STATION

MGD @ Qp

EFUENT

PUMP
STATION

TSS= 15mg/L PERMIT
BOD= 10mg/L PERMIT
NH;=N=3 mg/L PERMIT

v

MGD @ Qd

MGD @ Qd

BASIN #3
FUTURE

v

A\ 4

<€
<

AIRLINE @ AIRLINE

AIR BLOWER

DIGESTER #1 |

i

AEROBIC | DIGESTER #2

[

SUPERNATANT

THICKENER

THICKENER

LIFT STATION

SLUDGE HOLDING

FLOW DATA:

R AL LY

<<¢ OF T,

AVERAGE ANNUAL FLOW=
PEAK ANNUAL FLOW =
DESIGN BOD =
DESIGN TSS =
DESIGN NH,N =

182,383,200 GAL

729,532,800 GAL

1,251 ppd

730 ppd

313 ppd

WS 86016

O/ =
MRS

v

BASIN #2

This document is released
for the purpose of hidding
under the authority of:
DANIEL CHRISTODOSS
P.E. 86016 ON
01/06/2025

Itis not to be used for
construction.

v

A

BASIN #1
FUTURE

v

v

O

SEQUENCE BATCH REACTOR

WASTE SLUDGE

A

@ @

AIR BLOWER AIR BLOWER

TO SAND BEDS

A

FISHING HARBOR
0.5 MGD WASTE WATER

PORT OF BROWNSVILLE
TREATMENT PLANT

\
-, ...---...E \§
ST ..%\“0

BLOWERS

’ .
fAQ.QQ!Q.toAoonooloioooonoon.toa

Daniel Christodoss, PhD

£ 0.
!é‘\&"-j CENSEKY:

01- 06- 2025

TREATMENT PLANT BLOWER CAPACITY= 746 SCFM EACH
TOTAL DIGESTION BLOWER
GRIT REMOVAL

= 2,202 SCFM
= 36 SCFM

Ibs/day
Q= GPD DRY SLUDGE CONVEYED
TSS= mg/L TO LANDFILL
BELT PRESS
Q= GPD
TSS= mg/L #
BELT PRESS

SLUDGE= 4,152 LBS/DAY

PORT or
BROWNSVILLE

Y

the port that works

-

YOUR RELIABLE PARTNER

TEXAS BOARD OF PROFESSIONAL ENGINEERS #: F-4440)

NOTES NAME | DATE

SURVEY BY

DRAWN BY J3 /1372024

CHECKED BY | ac [11713/2024

DESIGNED BY | AC [11/13/2024

REVIEWED BY| DC [11/13/2024

SCALE:

SBEBT
NUMBER 8

FLOW DIAGRAM



Hammoud, Feda
Text Box
This document is released for the purpose of bidding under the authority of: DANIEL CHRISTODOSS P.E. 86016 ON 01/06/2025
It is not to be used for construction. 

Hammoud, Feda
Stamp

Hammoud, Feda
Stamp

Hammoud, Feda
Typewriter
01-06-2025


= U IED L

|
-

0w NV A W N = O

This document is released
for the purpose of hidding
under the authority of:

DANIEL CHRISTODOSS

construction.

BEASXANE
<>¢ OF \
= ’\.5‘3?' """" L3 “‘o
e -+ "._ *’
;* < *"‘

01- 06- 2025

PORT OF BROWNSVILLE
FISHING HARBOR
0.5 MGD WASTE WATER
TREATMENT PLANT

CONTOUR MAP

©. N

PORTor ~vyy—

| BROWNSVILLE

the port that works

YOUR RELIRBLE PRRTNER

TEXAS BOARD OF PROFESSIONAL ENGINEERS #: F-4440

DRAWN BY J3
CHECKED BY JC
DESIGNED BY JC
REVIEWED BY DC

SCALE: 1"=50'

Sheet Number 9



Hammoud, Feda
Text Box
This document is released for the purpose of bidding under the authority of: DANIEL CHRISTODOSS P.E. 86016 ON 01/06/2025
It is not to be used for construction. 

Hammoud, Feda
Stamp

Hammoud, Feda
Stamp

Hammoud, Feda
Typewriter
01-06-2025


Legend

] Property
AE 100-Year Flood plain

o .I'.,f'j'ot.“
Pt 4

0 25 50
1 fFeet

FEMA Elevation for site =10'

This document is released
for the purpose of hidding
under the authority of:
DANIEL CHRISTODOSS
P.E. 86016 ON
01/06/2025

Itis not to be used for
construction.

.........

? Daniel Christodoss, PhD /
L/ o A
4,9, :
S, 86016 &7
N e RS
WAL e

‘\\\\\“

Llel0

01- 06- 2025

0.5 MGD WASTE WATER
TREATMENT PLANT
FEMA MAP

PORT OF BROWNSVILLE
FISHING HARBOR

PORTo> ~vyy
BROWNSVILLE

the port that works

YOUR RELIRBLE PRRTNER

TEXAS BOARD OF PROFESSIONAL ENGINEERS #: F-4440

;

DRAWN BY 13
CHECKED BY JC

- |DESIGNED BY JC

REVIEWED BY DC

|

SCALE: 1"=50'

¥

Sheet Number 10



Hammoud, Feda
Text Box
This document is released for the purpose of bidding under the authority of: DANIEL CHRISTODOSS P.E. 86016 ON 01/06/2025
It is not to be used for construction. 

Hammoud, Feda
Stamp

Hammoud, Feda
Stamp

Hammoud, Feda
Typewriter
01-06-2025


. * ?‘J‘

e
b

PROPERTY FENCE

1D

POINT X

POINT Y

F1

1366400.925

16519974.09

F2

1366213.248

16519904.02

F3

1366102.216

16520184.15 |

F4

1366014.365

16520408.45

F5

1366142.231

16520459.37 | .-

AERATION BASINS

1D

POINT X

POINT Y

Al

1366188.177

16520225.62

A2

1366114.019

16520195.79 |,

A3

1366089.976

16520256.33

A4

1366165.147

16520286.17

Legend

@ Control Points for Site

1 Property

| Aeration Basins

0 25

50

1 fFeet

16520235.2
16520257.96

This document is released
for the purpose of hidding
under the authority of:
DANIEL CHRISTODOSS
P.E. 86016 ON
01/06/2025

Itis not to be used for
construction.

\ F6 1366230.648
= LR F7 1366290.307

; F7 .?"E‘BF\ T“\;
?// 7 : ” Fl ’,'?._..- .__.. y

? Daniel Christodoss, PhD ‘

o S

GO
0;‘2‘\'--‘.,/_CENS§?--"§:I

A0

01- 06- 2025

45
Eo

‘e

SITE MAP

| p R
|
{
s

4 o

PORT OF BROWNSVILLE
FISHING HARBOR
0.5 MGD WASTE WATER
TREATMENT PLANT

CONTROL POINTS FOR

PORTo: ~vyy
BROWNSVILLE

the port that works

YOUR RELIRBLE PRRTNER

TEXAS BOARD OF PROFESSIONAL ENGINEERS #: F-4440

= &{DRAWN BY 13
S| CHECKED BY JC

" DESIGNED BY JC

“A{REVIEWED BY DC

 SCALE: 1"=50"

Sheet Number 11



Hammoud, Feda
Text Box